GO RHINO W

INSTALLATION INSTRUCTIONS

PARTS INCLUDED IN THIS LIST:

A
Q,O

y Pra
/’.
Item Quant. Code Description
1 16 M8 x 25mm. Hex bolt
2 16 5/16” Flat washer black
3 16 5/16” Lock washer black
4 16 M8 x 30mm. Sems Hex bolt black
5 16 M8 Hex nut black
6 16 Bolt shim black
7 16 M8 Clip nut
8 6 Piece 69423564AA |Bracket
9 1 Set 69423564BA |Rear bracket

1 pair Vertex V3 Side Steps





